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Test Summary

MR
MBI AIFE SR B F R theH
Name of samples Rechargeable Li-ion Battery
RS Lith A S 361-00156-00, 3.85V, 117mAh, 0.450Wh
Type/ Model Battery Model 361-00156-00, 3.85V, 117mAh, 0.450Wh
I #R/Trade mark N/A
ERiE S IR CRYID BRQF
Applicant Springpower Technology (Shenzhen) Co., Ltd.
FRIF i il FEFRERNMITLEEXERFEERMXBIMTLX25101, ARK2215

Applicant address

¥E7101. #E+£101

101, No.2, Chaoshun Industrial Zone, 101 Building 6 and 101 Building 7,
No0.221 on Renmin Road, Fumin Community, Fucheng Street, Longhua
District, Shenzhen City, Guangdong Province, P. R. China

Eilberc] BBRSRIE CRID BRAR
Manufacturer Springpower Technology (Shenzhen) Co., Ltd.
HE bt FEFRENMITLEXERFEEREEXBIM T X25101, ARK2215

Manufacturer Address

¥E75101. #E+101

101, No.2, Chaoshun Industrial Zone, 101 Building 6 and 101 Building 7,
No0.221 on Renmin Road, Fumin Community, Fucheng Street, Longhua
District, Shenzhen City, Guangdong Province, P. R. China

EXZH1E Telephone: +86-755-61862699
T35 Email: jlluo@highpowertech.com
ABIFLE Website: https://www.highpowertech.com/
HEINRER & /Appearance | R /silvery

HmEE E3jthBattery: 18 Pcs

Quantity of sample Eithics Battery Cell: 30 Pcs
HEiRRFS i jthBattery:

Sample identification

4141320-S1 to 4141320-518
E3 it Battery Cell:
4141320-S19 to 4141320-S48

M pr

Testing standard

REE (KXTRIEMAEMEHNENH) REFREFMESRIEITMIEE 1
(2017), £538.3%5: $EHh
United Nations: Recommendations on the Transport of Dangerous Goods -

Manual of Tests and Criteria, Amendment 1 to Sixth revised edition, 2017
(ST/SG/AC.10/11/Rev.6/Amend.1), Section 38.3: Lithium Batteries

¥4 HHA Received date

2021-08-12

2k HHA Completion date

2021-09-01

£&3F Remark:

REAOEESR, BESEE (BRME) WRME “Bii”

(RS , LBy B9ESKEITANR, AN

BHmE S MATFmARE AR, BXUWRIFE, FERANRERRREEETIMIKXICRIT.

According to the Standard, a single-cell battery (Battery Pack) is considered a “Cell” (Battery Cell) and shall
be tested according to the testing requirements for “Cell”. This testing included the samples of Battery Pack
and Battery Cell as aforementioned. For testing details, please refer to Table of Test Conclusion and
individual test record page.
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Test Conclusion

ML

Clause
=
ED

Name of test

M1 B & R

Sample Condition

HaiRTS

Conclusion
st

Remarks

&

38.34.1

IRIET.1 Altitude simulation

[SIEREED

First cycle in fully charged
state/58 —N3Z % Fe EB AR B HA
TERE

After twenty-five cycles ending
in fully charged state/Z8 —_+%

NREFENEANTETE

Pass

38.3.4.2

RIET.2 Thermal test
BEIRLE

First cycle in fully charged
state/58 —N3Z % Fe BB AR B HA
TEFE

After twenty-five cycles ending
in fully charged state/$8 —+H
MREFTEMEAHRTERE

Pass

38.3.4.3

RIET.3 Vibration
#&Eh

First cycle in fully charged
state/SBE— N FE AR EHA
TEFRE

After twenty-five cycles ending
in fully charged state/$8 —+H
MREFTEMEAHRTERE

38.3.4.4

iRXI&T.4 Shock
i

First cycle in fully charged
state/SE— N FE AR EHA
TEFE

After twenty-five cycles ending
in fully charged state/Z8 —_+%#

MRE TN ATE 2T E

Pass

38.3.4.5

iKIET.5 External Short-
circuit

MR RE B

First cycle in fully charged
state/5 — 32 FE R AR B A
TEFRE

After twenty-five cycles ending
in fully charged state/Z8 —_+%#

MRB TN AT 2Tt E

Pass

38.3.4.6

IRIET.6 Hmpaet/Crush
BHIE

First cycle in 50% charged
state/sE— MBI E BRI R

After twenty-five cycles ending
at 50% charged state/s8 —+
BANRE TR EEHAFHE

Pass

Prismatic
Pouch Cells
Vabiz 4N

[\

38.3.4.7

I T.7 Overcharge
HEFE

First cycle in fully charged
state/sE—N3ZE 7T R AR B A
TERFRE

After twenty-five cycles ending
in fully charged state/$8 —+H

MR RN E AT ETE

Pass

38.3.4.8

R T.8 Forced discharge

SE IR R

First cycle in fully discharged
state/$5— 328 FEER T FE JE) A
TEME

After twenty-five cycles ending
in fully discharged state/s8 —

THRANRE RN EEATE

10-CA-F0867 1.0

Copyright © 2021 UL LLC
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| | B | |

Test Conclusion/#&1& 2518 -
HEBMSRIE CRID BIRAREEMATRNES FEMAE, S 361-00156-00, 3.85V, 117mAh,
0.450Wh, ki (XTREMREMEHIENE) RIEFFREFME/IEITRIEIT1538. 3B IT2T B
LR FEMEE 75 55 H E B, 4R R S ISERE K

The Rechargeable Li-ion Battery, Model 361-00156-00, 3.87V, 117mAh, 0.450Wh submitted by
Springpower Technology (Shenzhen) Co., Ltd. is tested according to Section 38.3 of Amendment 1 to the
Sixth Revised Edition of the Recommendations on the Transport of Dangerous Goods, Manual of Test and
Criteria (ST/SG/AC.10/11/Rev.6 Amend.1 Section 38.3). The test items are full items.

The sample received complies with Specification when Accuracy Method decision rule is applied.

MiKER: Bid.
The test results: Pass.

% % HHA/Date of issue: 2021-09-03

Approved by: Alvin Peng Reviewed by: Alvin Peng Tested by: Elly Ai
fHotE: ZE HiZ: BE e 3ZF]
Title: Staff Engineer Title: Staff Engineer Title: Project Engineer
R EETEID R#7: EETIRIP Rf7: HBIEIm
- ‘;—‘L / "'r.._T r—j_’.' ! ;_7 ”ﬁ’_ :
25 G 25 b A
10-CA-F0867 1.0 Date Issued: 2021-01-05
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T.1 Altitude simulation

EEEM

Test Method ik /5 3%

The samples were stored for at least 6 hours at a pressure of 11.6 kPa (1.68 psi) or less and a
temperature of 20 £ 5°C (68 £ 9°F). The samples were weighed before and after the exposure. The
cell/battery voltage was also determined before and after the test. J5MiX S MAEEE 720+5°C, KKE
FIARKF1LL.6kpafIIMERIFEAR D F6N M. MHEREMNKFIRHITHRE, HIERBE.

Test Results/Mif 45 R

Sample Sample Weight Weight Percentage Voltage Voltage Percentage Results
No. Condition Before After of Weight Before After of residual @
Hams HEIRAS Test(g) Test(g) Loss Test(V) Test(V) Voltage -
MR BIR=E MAERE | REWHL% MR BT E MRFERE | BREEEY
(%) (%) €79 )

41481320' ©) 2.207 2.207 0.000 4375 4375 100.000 ©) (7)
41481220' ©) 2218 2218 0.000 4375 4375 100.000 ©) (7)
41481320' ©) 2.252 2.252 0.000 4.376 4375 99.977 ©) (7)
41481220' ©) 2241 2.241 0.000 4374 4373 99.977 ©) (7)
41431220' ©) 2.228 2.227 0.045 4375 4375 100.000 ©) (7)
41431220' D) 2.218 2.218 0.000 4.376 4375 99.977 ©) (7)
41431320' D) 2.216 2.216 0.000 4377 4377 100.000 ©) (7)
41481220' D) 2.241 2.242 0.000 4.376 4.376 100.000 ©) (7)
als20- D) 2.238 2.238 0.000 4374 4373 99.977 ©) (7)
H820- D) 2.222 2222 0.000 4377 4377 100.000 ©) (7)
Results/ZE R

(1) Leakage/5®i®.

(2) Venting/HES,.

(3) Disassembly/fi#{i.

(4) Rupture/f§%.

(5) Fire/& X.

(6) No leakage, no venting, no disassembly, no rupture, no fire/ TiFi&, THS, TK, THE, TEA.
(7) The open circuit voltage of each cell after testing was greater than 90%/F & B E MR FiX i ai A i B /E
FY90 % .

10-CA-F0867 1.0 Date Issued: 2021-01-05
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T.2 Thermal test
m B

Test Method iz 75 3%

The samples were subjected to temperature cycling consisting of the following.
The samples were weighed before and after the exposure. The cell/battery voltage was also
determined before and after the test. XM H TN TREBAMNRX . HRMXFIEHTHRE, HiER

BE.
SamplesIn/  The chamber temperature was raised to 72 + 2°C (162 £ 4°F) within 30 minutes and
PRI maintained at this temperature for X* hours.
HERRE A0 IA_EFARI72 £ 2°C, FHUEFFIBEEX/NAT,
The chamber temperature was reduced to -40 + 2°C (-40 £ 4°F) within 30 minutes and
maintained at this temperature for X* hours.
JEFERE 30D AR EI-40 + 2°C, FHUEFF LB EX /AT,
Repeat the sequence for 9 additional cycles (total of 10 cycles).
BEE IR FMREINONEER (BIELIONMEIN) .
Samples After the 10th cycle, store the batteries at ambient temperature 20 £ 5°C (68 £ 9°F) for 24
Out/# & i hours prior to examination.
] EEI0MERE, T20+5°CIETHGF24/0E, AREREERT.

Note: The duration of exposure to the test temperature extremes(X*) was determined as below:
E: MRS R B ARRERTE (XY) RINTHAE:

[X] Small cells and small batteries: 6 hours; 7Js

ORI/ NER it A 67N B

[1 Large cells and large batteries: 12 hours. KB FI At A 12/ B .

Test Results/iitzE R

Sample Sample Weight Weight Percentage Voltage Voltage Percentag Results
No. Condition Before After of Weight Before After e of ]
HEms KRR Test(g) Test(g) Loss Test(V) Test(V) residual -
MR BIRE MRERE | RER%% iR AT E R fE B E Voltage
(%) (%) €/ ) R A
E£%
1azs20- ©) 2.207 2.205 0.091 4375 4.227 96.617 ©) (7)
41481320' ©) 2218 2215 0.135 4375 4222 96.503 ©) (7)
141320- ©) 2.252 2.250 0.089 4375 4.220 96.457 ©) (7)
1als20- ©) 2.241 2.239 0.089 4373 4222 96.547 ©) (7)
azs20- ©) 2.227 2.225 0.090 4375 4221 96.480 ©) (7)
4141320 D) 2218 2215 0.135 4375 4.220 96.457 ®) (7)
4141320- D) 2216 2214 0.090 4377 4.224 96.504 ©) (7)
4141320- D) 2.242 2.240 0.089 4376 4.226 96.572 ®) (7)
azs20- D) 2238 2.236 0.089 4373 4.227 96.661 ®) (7)
412113020' D) 2.222 2221 0.045 4377 4.224 96.504 ©) (7)
Results/4E R :

(1) Leakage/5mif.

(2) Venting/HES.

(3) Disassembly/fi#/.

(4) Rupture/fg 2.

(5) Fire/& X.

(6) No leakage, no venting, no disassembly, no rupture, no fire/ TiFmi&, THS, TK, THE, TENA.
(7) The open circuit voltage of each cell after testing was greater than 90%/FF & B £ X TR I AT RS B /£
BY90%.
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T.3 Vibration
P&zh

Test Method i /55%

The samples were subjected to vibration tests consisting of the following. The samples were weighed
before and after the exposure. The cell/battery voltage was also determined before and after the test.
RHERGHITO TR . HRWRFIEHITIRE, HIERBE.

The samples were firmly secured to the platform of the vibration machine without distorting the cells in
such a manner as to faithfully transmit the vibration. The vibration was a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle was
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the
cell. One of the directions of vibration was perpendicular to the terminal face. F 18 jth 28 E b 22 2 7R R
A L. RSUEZCEFER, UTHZEME200Hz, REEBRLCEBI7THZ H—NMER, —MEFRLEE15H5 4
X BAETRZEE . LURSINEF—NEEwm2EEBEHRRYE, IEIMEEN=AEREENTSEEEIF12
Ry, BRSNS,

The logarithmic frequency sweep was as follows/X} #3355 a0 T

[X] For cells and small batteries: From 7 Hz a peak acceleration of 1 gn was maintained until 18 Hz is
reached. The amplitude was then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurred (approximately 50 Hz). A peak acceleration of 8 gn
was then maintained until the frequency was increase to 200 Hz. % e &FINEh: 7Hk25 TR 1gnAY
RANMEEBZARAL18H#E, REFBIRBRIFESZEXRK (RFEHBL6ZNK) HIEMNEER RAMEEIX
B8 gn GRELAAS0MZL) , FHmAMEE RFFES gnE2SHEE M EI2005#24% .

[ ] For large batteries: From 7 Hz a peak acceleration of 1 gn was maintained until 18 Hz is reached.
The amplitude was then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurred (approximately 25 Hz). A peak acceleration of 2 gn was then
maintained until the frequency was increase to 200 Hz. ¥t KM : 7H#izZF B RIFLgnBIR A INRE E2)50
FF18HH%E, ARERBIRIBRFFEC.SENR (RRBL6ZNK) HIBMMERRRAMEEFEIZR|2 gn BNERAA
25#2%) , BEAMEERFFE2 gnE 23RZIE M0 2] 2007#2% -

Test Results/{MitzE R

Sample No. Sample Weight Weight Percentage Voltage Voltage Percentage Results

Hams Condition Before After of Weight Before After of residual gEE@

BRI Test(g) Test(g) Loss Test(V) Test(V) Voltage
MR ATRE MRERE | REMEK% M ATERE MREEBEE | BREBE®
(=) (=) ) ()

4141320-S1 (© 2.205 2.204 0.045 4.227 4.224 99.929 (6) (7)
4141320-S2 (© 2.215 2.215 0.000 4.222 4.220 99.953 (6) (7)
4141320-S3 (© 2.250 2.249 0.044 4.220 4.217 99.929 (6) (7)
4141320-S4 (© 2.239 2.236 0.134 4.222 4.219 99.929 (6) (7)
4141320-S5 (© 2.225 2.225 0.000 4.221 4.217 99.905 (6) (7)
4141320-S6 (D) 2.215 2.214 0.045 4.220 4.217 99.929 (6) (7)
4141320-S7 (D) 2.214 2.212 0.090 4.224 4.220 99.905 6) (7)
4141320-S8 (D) 2.240 2.239 0.045 4.226 4.223 99.929 6) (7)
4141320-S9 (D) 2.236 2.236 0.000 4.227 4.218 99.787 6) (7)

H141320- ) 2221 2.220 0.045 4.224 4221 99.929 ©) (7)
Results/45 &R

(1) Leakage/5RiR.

(2) Venting/HE=.

(3) Disassembly/fig{%.

(4) Rupture/fg 3.

(5) Fire/& X

(6) No leakage, no venting, no disassembly, no rupture, no fire/ TTifwi&, THS, Tk, THE, TEAX.
(7) The open circuit voltage of each cell after testing was greater than 90%/FF & FJE AR FiX I BT FF B B &
990 %.

10-CA-F0867 1.0 Date Issued: 2021-01-05
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T.4 Shock
A

Test Method i /55%
The samples were subjected to shock. The samples were weighed before and after the exposure.

The cell/battery voltage was also determined before and after the test. The sample cell was secured to
the testing machine by means of a rigid mount, which supports all mounting surfaces of the sample. Each
sample was subjected to a half-sine shock as below: ¥ IG#H T THEMIK. SHEREMRETEHITIR
E, HieREE. URENEREEES RSB MRS GRE. SMEREHETITREZAS
TR -

[X] For cells: Peak acceleration of 150 gn and pulse duration of 6 milliseconds. /NEE TS : IE1E N
150 gn, RiodiFEe=Hb,

[ ] For large cells: Peak acceleration of 50 gn and pulse duration of 11 milliseconds. X : IE{E
#50 gn, BkOMIFE11ERD.

[ ] For small batteries: Peak acceleration of the smaller of the following, and pulse duration of 6
milliseconds: /\EBjth: BUAN REMERIEE, BAHIFE6ZERD.

e 150¢gn.

e (100850 / mass of the battery in kg)

[ ] For large batteries: Peak acceleration of the smaller of the following, and pulse duration of 11

milliseconds: KEith: BV TERIMERIEE, BRRFFELIIZR.
e 509n.
e (30000 / mass of the battery in kg)

Each sample was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.
BN RAEEAEHEENBBRESUNEREEZ =00 E, BREERFEEZ=00E, Bt
ZF 18X M.

Test Results/{MitzE R

Sample No. Sample Weight Weight Percentage Voltage Voltage Percentag Results
e | OTN | 0@ | Testw | Cless | Testvy | Teswy | reseual | R
HER | WHERE | MKERE | REMKw | MKERE | NkEeE | Volage
s (%) (=) R ¢ EARE
E%
4141320-S1 ©) 2.204 2.204 0.000 4.224 4.224 100.000 (6) (7)
4141320-S2 ©) 2.215 2.215 0.000 4.220 4.220 100.000 (6) (7)
4141320-S3 ©) 2.249 2.249 0.000 4.217 4.217 100.000 (6) (7)
4141320-S4 ©) 2.236 2.234 0.089 4.219 4.219 100.000 (6) (7)
4141320-S5 (© 2.225 2.225 0.000 4.217 4.217 100.000 (6) (7)
4141320-S6 (D) 2.214 2.214 0.000 4.217 4.217 100.000 (6) (7)
4141320-S7 (D) 2.212 2.212 0.000 4.220 4.220 100.000 (6) (7)
4141320-S8 (D) 2.239 2.239 0.000 4.223 4.223 100.000 (6) (7)
4141320-S9 (D) 2.236 2.236 0.000 4.218 4.218 100.000 (6) (7)
4141320-S10 (D) 2.220 2.220 0.000 4.221 4.221 100.000 (6) (7)
Results/4 &R

(1) Leakage/i@if.

(2) Venting/HE=.

(3) Disassembly/fig{%.

(4) Rupture/f 2.

(5) Fire/& X

(6) No leakage, no venting, no disassembly, no rupture, no fire/ TTiEi&, THES, TRk, THE, k&
X

(7) The open circuit voltage of each cell after testing was greater than 90%/FF & B JE A K Tk I B FF B FE
ERI90%.
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T.5 External short circuit

5 BRAE 2R

Test Method iR /5 5%

The samples were shall be heated for a period of time noted below, to reach a homogeneous
stabilized temperature of 57 + 4 °C, measured on the external case: R+ RIAE A5 Fa ENVIERE
57 +4°C, HmEALIMETRE—EHE.

e Small cells and small batteries: 6 hours. /NEERFI N E DR E6/NET.

e Large cells and large batteries: 12 hours. KB HFIAREBZE D RE12/\F.

e [X] _1 hours, assessed depended on the size and design of the sample. __ 1
RTgHIHE RS

The samples were then subjected to a short circuit condition with a total external resistance of less
than 0.1 ohm, until: A EAF+EMmIE SR A/ F0. 1RR B A S B PRI BR i 1 TRE 8%, B E:

e Small cells, small batteries and large cells: 1 hour after the external case temperature of sample
has returned to 57 + 4 °C.
INERGES, NERBANKER: HMIMNRIEEREZRIS7 + 4 CZERFFRBRESLIEA L.

e Large batteries: After the external case temperature of sample has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

REt: HREREEE FEMNEXEAN—F, FRFHETZEE.

INEF, HRIEREM

Test Results/;it 25 R

Sample No. Sample Condition Voltage Before External Maximum Results
Hams HSRA Test(V) resistance Temperature, @
M Hie (mohm) °c
) BIMBEME (2 | RERE (°C)
Q)
4141320-S1 (C) 4.224 90.4 58.1 (4) (5)
4141320-S2 (© 4.220 89.7 58.1 (4) (5)
4141320-S3 (© 4.217 74.3 57.7 (4) (5)
4141320-S4 © 4.219 88.3 57.8 (4) (5)
4141320-S5 (©) 4.217 90.2 57.6 (4) (5)
4141320-S6 (D) 4.217 80.8 58.1 (4) (5)
4141320-S7 (D) 4.220 73.9 58.0 (4) (5)
4141320-S8 (D) 4.223 79.1 57.8 (4) (5)
4141320-S9 (D) 4.218 94.5 58.0 (4) (5)
4141320-S10 (D) 4.221 93.8 57.8 (4) (5)
Results/45 &

(1) Disassembly/fi#{i.

(2) Rupture/f§%L.

(3) Fire/& X

(4) No disassembly, no rupture, no fire within 6 hours after the testSlliX [F6/ Nt A TTiRK, THKE, &
.

(5) The maximum temperature did not exceed 170°C/& =R E N BT 17015 KE.

Samples Condition note for T1 to T5/ARIE T1 E TSHIRERIRS T -

(A) Fully discharged state/5t £ .

(B) Undischarged state/ R A EE.

(C) First cycle in fully charged state/S5—N3 & SR B AT FTE.

(D) After 25 cycles ending in fully charged state/$ —+ AN BB AT FE.

10-CA-F0867 1.0 Date Issued: 2021-01-05
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T.6 #mpaet/ Crush
% FE

Test Method Wi 753%
[ ] Impact (for cylindrical cells not less than 18 mm in diameter)/ & (GERTEEZETRNTI8Z K
EHER )

A test sample was placed on a flat surface. A 15.8 mm £ 0.1 mm diameter, at least 6 cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless steel bar was placed across the
center of the sample. A 9.1 kg £ 0.1 kg mass was dropped from a height of 61 + 2.5 cm at the intersection
of the bar and sample in a controlled manner, using a near frictionless, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or channel used to guide the falling mass was oriented
90 degrees from the horizontal supporting surface. iR IEHRMAE—NFIBBHLE L. H—5%3168!
TFEME, HERA15.8mm+0.1mm, KEAEL6cm, KEEHHEKELKE (REDKRKE) , HE
MR, F—FREN.1kg 0.1 kghi#iETF61 + 2.5 cmiIEE, TEBMNEEBRNERHSR. EEH
BHMSHEESREERER, ®F0E.

The test sample was impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of a 15.8 mm = 0.1 mm diameter curved surface lying across the center of the test
sample. Separate samples were used for each test. $EZ1EHHNARE, NN S FIERNRE FITHSHEK
ARHFOMNERLIS.8 mm £ 0.1 mmEBMFREMNNHER. B—MAHREZT—ET.

[X] Crush (for prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)/#5t
E GERTHRER. 8K, EH/ANBEBMANER /N T18E R EHFRE )

A sample was crushed between two flat surfaces. The crushing was gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing was continued until the first of the three

options below has reached/ & MBER N FEZ BFE. FEAEFRHMK, EE—NMEMa EHERE X
L) RLBER/FY . FEREHIT, BERHIUAT=MER—:

e The applied force reaches 13 kN + 0.78 kN/HE A 7135 F)13 kN + 0.78 kN;

e The voltage of the cell drops by at least 100 mV; or/E8;ts A E FEZE/D100ZK, H#H

e The cell is deformed by 50% or more of its original thickness/e;th T HZIE E 44 B EAI50% A L .

A prismatic or pouch cell was crushed by applying the force to the widest side. A button/coin cell was
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force was applied
perpendicular to the longitudinal axis/A&H % 3% 55 5 Hith K M B B0 — BT MG IE - £ H0/A8 T % B Sth M L S48
REMRE. BEENASNHEERNFREE.

The test sample was observed for a further 6 hours. Separate samples that have not previously been
subjected to other tests were used for each test//MiA# miFE—SWE6/NET, KR TIEMMXBHEmAT
e o

Test Results/iMiz 25 R

Sample No. Sample Condition Voltage Before Test(V) | Maximum Temperature, Results
HR%HS BERRTS MIRFTERE (£R) °c R
BEomi (°C)
4141320-S19 ©) 3.904 56.8 3) @)
4141320-S20 © 3.890 447 3) @)
4141320-S21 © 3.897 54.4 3) @)
4141320-S22 © 3.891 50.4 3) 4
4141320-S23 © 3.899 31.6 3) 4
4141320-S24 (D) 3.891 102.4 3) @)
4141320-S25 (D) 3.889 37.0 3) 4
4141320-S26 (D) 3.902 55.2 3) @)
4141320-S27 (D) 3.895 55.5 3) @)
4141320-S28 (D) 3.900 97.0 3) @)
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Results/45 &:

(1) Disassembly/fi#/x.

(2) Fire/& K.

(3) No disassembly, no fire within 6 hours after the test/;{Ui /56/ \Ft AT ERE, TEA.
(4) The maximum temperature did not exceed 170°C/HR =R E R BT 1701RKE.

Samples Condition note/# SRS &5E

(A) Undischarged/A i E.

(B) Fully discharged/5e £ .

(C) First cycle in 50% charged state/8—/METF & HA: .

(D) 25 cycles ending at 50% charged state/$5 —~+ TN 32 %% 7 B ji B B HA 4 i R
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T.7 Overcharge
HBEFEE

Test Method i /55%
Batteries were subjected to a charge current of twice the manufacturer's recommended maximum
continuous charge current. 2f&#IiE HEFN R AR BRI RITH.

The minimum voltage of the test was as follows/& /s B3z B FR 3R 0 TORE

¢ When the manufacturer's recommended charge voltage is not more than 18 V, the minimum
voltage of the test was the lesser of 2 times the maximum charge voltage of the battery or 22 V.
MR FIEFPFRERENBEI8Y, KMKNENRBBEBENZE] FKITERATEBBENAER
BR22VZHBIBNE

¢ When the manufacturer’s recommended charge voltage is more than 18 V, the minimum voltage of
the test was 1.2 times the maximum charge voltage. 1R RHEFRFTHEEBT18Y, AMXH
RNFEBENE] RIFERAFEBENL2MHE.

Tests were conducted at ambient temperature 20 + 5°C. The duration of the test was 24 hours. jlli®
7£20 + 5°CHYIMRIRE TH#EIT, I HFE24/0T

Overcharge Current/id 78 B35 117mA*2=234mA
Overcharge Voltage/id 7B JE 4.45V*2=8.9V
Test Results/ilix ¢4 R
Sample No. Sample Condition Voltage Before Test, V | Measured Overcharge Current, mA Results
ks ks MIKETERE (K MERTFRER (ER) ZR
4141320-S11 (A) 4.395 234 (3)
4141320-S12 (A) 4.395 234 3
4141320-S13 (A) 4.396 234 3)
4141320-S14 (A) 4.400 234 (©)]
4141320-S15 (B) 4.395 234 (3)
4141320-S16 (B) 4.396 234 (3)
4141320-S17 (B) 4.397 234 (3)
4141320-S18 (B) 4.396 234 3)
Results/Z5R:
(1) Disassembly/fi#4.
(2) Fire/& K.

(3) No disassembly, no fire within seven days after the test/;lit 7 XN TTiRE, TEN.

Samples Condition note/# SRS &5 E

(A) First cycle in fully charged state/S8— N2 FL R AR FEHE.
(B) After 25 cycles ending in fully charged state/$5 —+ R /N3c & 7 B i L B BASE £ 7o R
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T.8 Forced discharge
SRR

Test Method Uik /5 5%

Each cell was forced discharged at ambient temperature by connecting it in series with a 12 V DC
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
AEERMET, BENENERAEL2VRERBIRLH#HITESINE, EERBRREELENECVRERA
HliE e ER R KB BIR.

The specified discharge current was obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell was forced discharged for a time interval (in hours) equal
to its rated capacity divided by the initial test current (in amperes). & & 84§ 8 B 5708 T S BE A M B fs
HEEXNMNINERNGERRE, SPESHESIBBERE MDD ATESERUGBER (R

Test Results/iMiz 25 R

Sample No. Condition Initial Discharge Voltage of Voltage After Results
Hams HEIRES Current, mA Discharged Cell Test(V) zEm
L CLb Before Test(V) | mit/EeaE (f0)
(=) MRBTERFE (40

4141320-S29 (B) 234 3.243 0 (3)
4141320-S30 (B) 233 3.197 0 (3)
4141320-S31 (B) 234 3.204 0 (3)
4141320-S32 (B) 234 3.207 0 (3)
4141320-S33 (B) 230 3.211 0 (3)
4141320-S34 (B) 231 3.235 0 (3)
4141320-S35 (B) 233 3.198 0 (3)
4141320-S36 (B) 232 3.189 0 (3)
4141320-S37 (B) 233 3.233 0 (3)
4141320-S38 (B) 232 3.218 0 (3)
4141320-S39 ©) 234 3.233 0 3
4141320-540 © 234 3.240 0 (3)
4141320-541 (© 234 3.199 0 (3)
4141320-542 (© 234 3.210 0 (3)
4141320-543 (© 233 3.240 0 (3)
4141320-S44 (© 232 3.231 0 (3)
4141320-545 (© 234 3.248 0 (3)
4141320-546 (© 232 3.235 0 (3)
4141320-S47 (© 234 3.224 0 3)
4141320-548 © 232 3.216 0 (3)

Results/45 &

(1) Disassembly/fi#{i.

(2) Fire/& X..

(3) No disassembly, no fire within seven days after the testSUiX F-ERXATiEIK. TEAX.

Samples Condition note /A fAR7SZ5E
(A) Fully discharged state/5E £ .

(B) First cycle in fully discharged state/S5—>32 & 75 B3 i FE A HATE £ T EE..
(C) After 25 cycles ending in fully discharged state/88 —+ N3z % 7t B3 Hi BB B BATT S AR FE..
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Test samples

MR RRA

ARNEETHMEA, FS 361-00156-00, 3.85V, 117mAh, 0.450Wh
Rechargeable Li-ion Battery, Model 361-00156-00, 3.85V, 117mAh, 0.450Wh
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Test samples

MiREmBR A

AEBEELY, BYS 361324, 3.85V, 117mAh, 0.450Wh, BEEMERHR CRIID BRAFEGIE
Internal Cell, Model 361324, 3.85V, 117mAh, 0.450Wh, manufactured by Springpower Technology
(Shenzhen) Co., Ltd.

gy
G
|

‘I‘Q‘I‘li'
- HNy
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Battery Label
B tAR

IS 16046(Part /IEC 62133-2

R-41170186
WWW.bis.gov.in

o Model(®S/#5%):361-00156-00 11CP4/13/25 GARMIN
@ Rechargeable Li-ion Battery s EHiE = EAE
AR EEFEbE 778 TRtk Made in China
O\oltage(#rHie f/RTBBIR): 3.85V A/S: +82-2-21415800
0 pated Capacity(fiE 2 it/ #E WA R): 117mAh/0.450Wh
Fo e BRI/ 76 T BRI TR R: 4.4V
Must be recycled or disposed of properly
Pack Assembly Date: 09/03/21
BIER: RESEE CRUID HIRAFE

8057 IR CRAID ARAR M

RP35PP36B02QL

Manufacturer: Springpower Technology (Shenzhen) Co.,Ltd.
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AEBEMN

Important

1. REXAKKEPEEE, TEEFIHBIMERARE.
Nobody is allowed to photocopy or partly photocopy this test report without written permission of
UL.

2. ARETHUEAN . ERARKRWAZ BT

The test report is invalid without the signatures of Approver, Reviewer and Tester.

3. ARG RETH.

The test report is invalid if altered.

4. MEWHREEERIWN, NTWERGZHE+EXAEREBAREL.

Objections to the test report must be submitted to UL within 15 days.

5. AMEPUASSKE NS
Throughout this report a point is used as the decimal separator.

6. ARE NI EEIHFmRTITT.
The test report is valid for the tested samples only.

7. RREFRBEPOFATRIFERAERULEAMULARIR. &R FRRF.
The test report does not grant applicant the use of UL name, trademark or label.

8. R F I TN B LA MG AR SR ERAS B T A B2 R AR AG ) FFr AU BR 462 0 2% F
UL’s liability under no circumstance will exceed the testing fee received from applicant for test
conducted hereof this testing report.

9. WNHEMERNEZHSIERAMER.

The test data and results do not have social proof function.

QMEBAL: FINULELAEBRAR MO AFE

Testing Laboratory: UL-CCIC Company Limited Guangzhou Branch

Hhub: STRATMNHETNSFHIRARFLZXRZEHREE ZK8S

Address: No.8, Nanyun 2nd Road, Science City, Guangzhou Hi-Tech Development Zone,
Guangzhou, Guangdong, China

B i&(Tel.): +86-20-3213 1000

£ E(FAX): +86-20-8348 6777

MR B 4mA5(Post Code): 510670

Email: customerservice.cn@cn.ul.com

Web: www.ul.com
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